





**ArcelorMittal**

ARCELORMITTAL FRANCE FLORANGE  
17, AV DE TILLEULS  
70011 F-57191 FLORANGE

**INSPECTION CERTIFICATE EN 10204-2.2**

Mill's identification  
**FL**  
A04

Hot dip galv. Coil Cold rolled

B03

Sizes in mm		
Length	Width	Thickness
B13	B12 1500,00	B11 1,500

CDC: According to specifications  
BL : As rolled  
D : Stress relieving  
R : Annealed

Inspection organism METALLURGIE QUALITE A05	Customer and/or consignee Feon OY Jokitie 4 37800 Toijala Finland A06		Customer's Order Nbr 45398/15 A07	Mill's Order Nbr GD31FEO002 000008 A08	Grade and technical specifications Quality : DX51D+Z Coating Type Mass Spangle Norm : EN10346:2015 Face 1 Zinc 137,50 G/M2 Minimized spang Appearance Protection Face 2 137,50 G/M2 WITHOUT PROTECT Article reference : 2451230 B01/B02										Delivery condition CDC B04
											Treatment of test samples CDC B05				

Minimum	Maximum	Product Identification																							Net weight (kg)		
		Heat number	C%	Mn%	P%	S%	Si%	Al%	N	B%	Ti%	Nb%	V%	Ni%	Cr%	Cu%	Mo%	Zn%	Pb%	Sn%	Zr%	As%	Ceq%				
		B07	B08	C71	C72	C73	C74	C75	C76	C77	C78	C79	C80	C81	C82	C83	C84	C85	C86	C87	C88	C89	C90	C91	C92		
		7566601	S83387	0,0381	0,1672	0,0103	0,0178	0,0054	0,0459	0,0062		0,0005	0,0002	0,0002	0,0127	0,0324	0,0118	0,0014			0,0077		0,0012			9040	
		7566602	S83387	0,0381	0,1672	0,0103	0,0178	0,0054	0,0459	0,0062		0,0005	0,0002	0,0002	0,0127	0,0324	0,0118	0,0014			0,0077		0,0012			9060	

We hereby certify that the above cited shipment was produced according to the technical specifications of the contract and that, with inspection and tests completed, it meets those specifications as well as all norms and standards referred to in the contract.

Inspection of markings, surface, sizes : satisfactory.

D01

Date 27/05/23  
Receiving Agent  
X.MANTOVANI  
Z01

+33382514053  
xavier.mantovani@arcelormittal.com  
148